

LS&Co. RSL Test Report

Submission Id-32323_PC9#--_Season-S4

RSL Version		Brand		Sourcing Office	
July 2010		Levi's		India	
Testing Lab*			Levis Submit #		Lab Reference Number
INTERTEK INDIA PRIVATE LTD (Guragon)			32323		DELC12005111
Lab Contact Name		Lab Contact Info (phone/fax/e-mail)			
Sunil Gupta		0124-4503414			
Material*		15" X 21" & 11" X 14" + 2" OFT LD PRINTED POLYBAGS			
Season	Season year	PC9 or Style #*		PO #	
S4	2013				
End Uses*		Adult Accessories			
Country Of Origin*		INDIA			
Market*		APD; Global; Japan; LSA; China			
Test Purposes*		Fiber Content		Finishing FFC #	
RSL Test Program					
Submitter Company			Submitter Address		
LOTUS POLYFAB PRIVATE LIMITED			Plot No 87 Bommasandra-Jigani Link Rd, Bia 4th Ph., Bangalore, Karnataka, India		
Submitter Contact Name			Submitter Email		
Mr. MANISH JHUNJHUNWALA			sales@lotuspolyfab.com		
Submitter Contact Phone#			Submitter Contact Fax#		
+91 8110 414620/21/2			+91 8110 414625		
Manufacture Name*			TBA		
Manufacture Code/Vendor ID			0000		
Manufacture Address			Plot No 87 Bommasandra-Jigani Link Rd, Bia 4th Phase, Karnataka, India - 562106		
Manufacture City			BANGALORE		
Date Sample Submitted*	Test Report Date*	Retest		Overall Result*	
07/09/2012	07/16/2012	No		Pass	
Remark					
Colour: Natural Transparent, Test Nature: Sticker, Test Type: Production, Print Flex: Flex, Print Color: Black & Green, Apply Method (Printing): By Flex Printing Machine, Test Result Of BHT TEST: 2.37 ppm					

Signature Manager

Name: Sunil Gupta



Title: Sr. Technician

Name: Rahul Srivastava

Signature 